B Ref. Ares(2022)5116835 - 13/07/2022

water
mining

value for society

Deliverable 5.7

Report on the technical results from the implementation of WP5 —input for interrelated \WPs

Date: 12/07/2022

R This project has received funding from the European
* ok Union’s Horizon 2020 research and innovation
* ok programme under grant agreement 869474,



water
mining

Deliverable 5.7 Project management guidelines

Related Work Package WP 5
Deliverable lead Eurecat
Caroline Sielfeld & Aina Soler Jofra (Eurecat),

Author(s) Maria Kyriazi & Maria Avramidi (NTUA), Wokke
Wijdeveld (Wetsus)

Contact caroline.sielfeld@eurecat.org

Reviewers Crist!na Hezr?éndez (1 i.nternal review), Leon
Korving (2"® internal review)
[...]
Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs 5



water
mining

4.1.3. ANAMIMOX FEACTON ...ttt ettt e e e st et e e e s e b r e e e e e s esnnreneeeeesesanmreneeeeesesannnnneee 45
4.1.3.1. Reactor eXperimental SEL-UP ....cocii ittt et 45
4.1.3.2.  Inoculum and wastewater CharaCteriStiCS .......uuiuriiiiiriiee it 45
L R TR TR (== oy fo T o] o =1 =) f [ o [ PP ST PP PP PP 46
4.1.4. VALY (6 o PP PP PTPPPTPTPTPRt 49
4.1.4.1. Description of the bench-scale crystallizer ..o 50
4.1.4.2.  ViViCryst Dench-SCale TESTING ...ccoiuiiiiieiie et sare e 51
4.2, Technical results of the implementation of Subtask 5.1.3 “Design and construction of demonstration
(ST L (o o LY (U o 1Y SRt 54
4.2.1. Design and construction of granular AnMBR, PN reactor and Anammox reactor prototypes............ 54
4.2.1.1. Preliminary design and P&ID of the prototype.......ccceeviieiiiiiieniiieeee e 55
4.2.2. Design and construction of the BIoOPhree prototype ........coceieieeriiiirieniiiesieee et 58
4.2.2.1. BioPhree pilot desSign.....ccccuiiiiciiie et

4.2.2.2. Pilot construction, testing and transportation to Larnaca (Cyprus)

5. Conclusions @and NEXE SEEPS ....uuuuiiiiiieie e e e e e e st e e e e e e s e b e e e e e e e e ennnnes 64
T (] =T =T 0Tl LSRR 66

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs 6



water
mining

List of Tables

Table 1. Composition of MBR effluent of Larnaca WWTP ......coooiiiiieciiieecciee e 16
Table 2. The concentrations of major ions in the brine used for the bench scale tests.........ccccu....... 19
Table 3. Operating conditions of bench scale tests in NF Unit ........cccccveeeiiiiiiciciee e 19
Table 4. Quality and quantity of the inlet brine solution..........cccveiieiiii e 26
Table 5. Quality and quantity of the concentrated brine solution. .........ccccccveieiiiiiie e, 26
Table 6. System’s water recovery for each experiment. ........ccoccveiieiiii e 27

Table 7. Wastewater characteristics of Manresa and La Llagosta WWTPs after the primary settler. n.d.
— not determined. Hyphen indicates that the compound was not detected. 6 samples were used to
characterize WW from Manresa and 3 samples for the water from La Llagosta. ........ccccceeeviveeennnneen. 36
Table 8. Granular AnMBR operational results with Manresa WWT and La Llagosta WWT. *This value is
a calculated theoretical value. OLR- Organic loading rate taking into account influent, OLR in-rec —
Organic loading rate taking into account influent and recirculation to the reactor. .........cccovveeeeennn. 38
Table 9. Partial nitritation reactor operational results with diluted reject wastewater from La Llagosta
WWTP. NLR — Nitrogen loading rate, AOR — ammonium oxidation rate, DO- dissolved oxygen......... 43

Table 10. Anammox reactor operational results with. NLR — Nitrogen loading rate, NRR — nitrogen

removal rate, DO- diSSOIVEA OXYEEN. .......ueiiiiiieeeee et et e et e e e e tbe e e e e aba e e e enteeaeenreeas 47
Table 11. Bench-scale crystallization @Xperiments .........eeeccuiieeeciieiecciee e et e e e e e 51
Table 12. BioPhree pilot tests in GEertruidenberg .........ooovcuiiieeciiee e e 63

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs 7



water
mining

List of Figures

Figure 1.Treatment process diagram fOr CS4 ........viiiiiiiiiiiiiie et srae e e e saaee e 15
Figure 2. NF unit for bench scale teStS. ... e e 18
Figure 3. RO unit for DENCHh SCAlE tESES ..viiiiiiiieiciiee et e e e raaee e 18
Figure 4. lons rejection for 75% recovery (pH=7.3) at different recirculation flows..........ccccceeeeunneenn. 21
Figure 5. lons rejection for 60% recovery (pH=7.3) at different recirculation flows.........c.cccccerrnenne 21
Figure 6. lons rejection for 50%, 60% and 75% recovery (pH=7.3) without recirculation flow............ 22
Figure 7. lons rejection for 50%, 60% and 75% recovery (pH=6) without recirculation flow............... 22
Figure 8. Photo of the containerized SYSTEM. .........ooiciiiii i 25
Figure 9. Working scheme of Crystallizer. ........ooouiiiiiciiie ettt 27
Figure 10. Sodium Chloride Crystals........coiiciiiiiiiiieecciiie ettt re e e s saareeeeas 28
Figure 11. Treatment process diagram for CS5 .......oiiiiiiiiiiiie et srre e e s saee e e 32

Figure 12. Diagram of the configuration of the granular anaerobic digestion membrane (AnMBR) using
a Upflow Anaerobic Sludge Blanket (UASB) rEaCOr .......uieiueeeiiieecieecciee ettt eite e et e siae e essaaeesaree s 34
Figure 13. Anaerobic membrane bioreactor experimental Set-Up......ccccceevuieeeriiieeeciiiee e 35
Figure 14. Granular UASB anaerobic membrane bioreactor operational data. Three operational phases
are distinguished using dashed lines. An. —anaerobic digestion operation without membrane, AnMBR-
Manresa — anaerobic membrane bioreactor operation with membrane implementation and
wastewater from Manresa WWTP, AnMBR-La Llagosta — anaerobic membrane bioreactor operation
with wastewater from La Llagosta WWTP. A) Organic loading rate (OLR) considering the influent of the
system or the influent and recirculation into the reactor and superficial liquid velocity (Vs), B) COD

concentration in the UASB effluent or permeate before and after the membrane was implemented.

Figure 15. Partial nitritation reactor experimental SEt-Up......cccccouveeiiiiieeecciiiie e 41
Figure 16. Sequential batch reactor operation (SBR) set-up. Consisting of a filling phase of 6.5 minutes,
a reaction phase, settling phase that was decreased during the operational phase to achieve fast

settling biomass, and finally @ disCharge phase........cccoocuieiiiciii e e 41

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs 8



water
mining

Figure 17. Partial nitritation reactor operation data. A) pH, dissolved oxygen (DO) and Temperature,
B) Nitrogen loading rate (NLR) and ammonium oxidation rate (AOR), C) Number of cycles and
sedimentation time, D) Biomass and SVI.. First dotted line indicates a technical problem with the
discharge valve. The second dashed line indicates a reinoculation and a switch to cycle length control
instead of ammonium concentration-based CoONtrol..........ccccceveiiiiiiiiiiinieee e 44
Figure 18. Anammox UASB reactor experimental SEL-UpP .......cccccuveieeiiiieeciiiee e sieee e 45
Figure 19. Anammox reactor operation data. First dashed line indicates when air entered the reactor
due to a technical issue. Second dashed line indicates recirculation implementation. A) Nitrogen

loading rate (NLR) and nitrogen removal rate (NRR). B) Nitrogen compounds concentration in the

influent tank, C) Nitrogen compounds concentration in the effluent..........cccccoeeiiiiiiei e, 48
Figure 20. Diagram of the bench-scale crystallizer.........coovcviie i 50
Figure 21. Pictures of the bench-scale crystallizer........ccoocueiiiiiiiiinie e 51
Figure 22. Crystallization experiment with low P and Fe concentrations ........cccccceevviieeeniciieeeencnennnn. 52

Figure 23. Precipitation of vivianite in the bench-scale crystallization experiment with high amounts
(o]l 2= o o I TP 53
Figure 24. Current status of P&ID for the reactors prototype at pilot scale ......ccccceevevveeiiiiieeiiinennn. 58

Figure 25. Simplified process scheme of the BioPhree adsorption system (pre-treatment (filtration)

NOT SNOWN) ..ttt e e e ettt e e e ettt e e e s ttaeeeeaasbeeeeaasseeeeasseaeeaanssaseaanssasaeanstasesanssasasanseneeennsenns 59
Figure 26. Process flow diagram of the BioPhree pPilot.......ccueeeeciiiiicciiii e 60
Figure 27. BioPhree filter and adsorption COIUMNS .........ccccuiiiiiiiiii et 61
Figure 28. Picture of the process control screen of the BioPhree pilot..........cccccovveeeiiieieiciiieeeciee, 61
Figure 29. BioPhree pilot container in GEertruidenberg ..........oocuveieeciiii e e 62
Figure 30. Influent and effluent intake and discharge points in marina .........cccccceeeeeiieeecciieeeeccieeen, 63

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs 9



water

miniNg
Glossary

AnMBR  Anaerobic membrane bioreactor
AOB Ammonia-oxidizing bacteria
AOR Ammonium oxidation rate

BNR Biological nitrogen removal
BODs Biological oxygen demand after 5 days
CoD Chemical oxygen demand

CIp Cleaning in place

DO Dissolved oxygen

EC Electrical conductivity

EGSB Expanded granular sludge bed
FA Free ammonia

LMH L/m?/h

LTE Low temperature evaporator
MBR Membrane bioreactor

MED Multi-effect distillation

MW Molecular weight

NF Nanofiltration

NOB Nitrite-oxidizing bacteria

NRE Nitrogen removal efficiency

NLR Nitrogen loading rate

NRR Nitrogen removal rate

OLR Organic loading rate

ppb Parts per billion

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs

10



water

mining
RO Reverse osmosis
SBR Sequential batch reactor
SVl3o Sludge volume index at 30 minutes
SVls Sludge volume index at 5 minutes
TMP Transmembrane pressure

TSS Total suspended solids

UF Ultrafiltration

UASB  Up-flow anaerobic sludge blanket
Vs Superficial velocity

VSS Volatile suspended solids

WWT Wastewater

WWTP  Wastewater treatment plant

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs



water
mining

1. Objectives

The objective of this report is to provide information about the technical results of the implementation
of work package 5 (WP5), to ensure smooth implementation of the project and successful flow of
information to the other WPs. It comprises the technical results of the implementation of the bench
scale operation for case study 4 (CS4) and case study 5 (CS5) for the first year of the project. Both case

studies aim to develop improved technical solutions to treat urban wastewater.

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs 12



water
mining

2. Introduction

The aim of work package 5 (WP5) is to demonstrate the feasibility to recover phosphorus, water, and
energy from urban wastewaters. To achieve this goal, different innovative technologies will be
implemented in two demonstration sites: case study (CS) 4 and 5. Both demonstration sites will be
implemented in wastewater treatment plants (WWTP). CS4 will be implemented on Larnaca WWTP
(located in Cyprus) and CS5 in La Lagosta WWTP (Located in Spain). For the implementation of the
prototypes, several bench-scale tests will be performed to design and construct the prototypes for

successful implementation of the technologies in a real scenario.

This report is related to the Task 5.5: Coordination of WP5 activities and interrelation with other WPs.
Eurecat as WP5 leader is responsible to ensure collection of data generated during the
implementation of WP5 and communication of these data to interlinked WPs (WP1, WP2, WP7, WPS,
WP9, WP10 and WP11).

The following report contains the technical results obtained in the bench scale pilots so far (M1 - M12)

regarding CS4 and CS5, to ensure smooth implementation of the project at Demo Plant Scale and

successful flow of information to the other WPs.

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs 13



water
mining

3. Technical results of the implementation of CS4

The aim of the large demo system, which will be implemented in CS4 is the treatment of the effluent
originating from the WWTP of Larnaca city, Cyprus. This WWTP has a capacity of 100,000 population
equivalent per day. Its average inflow is about 18,000 m3/day while its maximum inflow could reach
27,000 m3/day. From this unit, 2,500,000 m3/day of water and 1500 m?* of sludge are produced per

year. Both are used in agriculture.

However, the salinity of the effluent is about 1.5 mg/L. Using water of this level of salinity could cause
problems to the cultivation of very sensitive plants, while salt accumulation could cause land
problems. Furthermore, water produced by the WWTP has a 0.5 mg/L Phosphorus (P) content. This
concentration reinforces algae development in the lagoons, where the effluent stays before passing
through the chlorination unit to the water supply system. Algae could also cause problems to the pipes

or the watering system components.

The pilot of CS4 is designed to treat this effluent, providing high-quality water which could also be
used by industry. Moreover, this pilot design is based on circular economy, which means that the
principle of zero discharge should be followed. Thus, NaCl, divalent salts with Ca and Mg, and P
produced from the effluent should be recovered in the form of valuable products (salt of high purity

for industrial use and P solutions that could be used in fertilizers industry).

CS4 will demonstrate the feasibility of achieving low salinity effluents using a treatment train that will
also allow to achieve ultra-low concentrations of P (<0.05 mg/l) in the effluent, and recovering
phosphate. Upgrading of water quality will be achieved through the application of suitable membrane
technologies. The proposed process will be demonstrated at pilot scale and will be designed to treat

an inflow of 24 m3/day.

The complete treatment train is presented in Figure 1. The first stage of the process is the phosphate
removal and recovery with the BioPhree technology. The P concentration in the effluent will be
decreased by BioPhree from 0.5 mg/L to 10-40 ppb. At these low levels, phosphorus limits biological

growth. This step will also protect the membranes of the next systems from biofouling. Second step

Deliverable 5.7 - Report on the technical results from the implementation of WP5 —input for interrelated WPs 14



water
mining

will be Nanofiltration (NF). This system will remove calcium and magnesium ions from the effluent.
The concentrate from the NF will pass through a low temperature evaporator (LTE), that will remove
the divalent ions from water, providing high-quality water. The NF permeate will pass through an RO
system, which will produce a high-quality permeate with <100 pS/cm conductivity. The RO
concentrate will pass through a Multi-effect distillation evaporator (MED): The MED evaporator will
concentrate the brine from RO, also producing high-quality water (condensate). Finally, the brine
concentrate from the evaporator will pass through the crystallizer. In the crystallizer, the brine will be
further concentrated. The products of the crystallizer will be high-quality water (condensate), and a
saturated solution which can be used either in the chlorination unit or for NaCl crystals production

(industrial use).

o -~ \
| STAGEL: \ | STAGE2: -
| PHOSPHORUS | I SEPARATION OF MONO- ! / STAGE 3: \
: ADSORPTION I : & DIVALENT IONS 1 | CONCENTRATION
Larnaka |
tamaka, : ' . Nacl
WWTP —
effluent : I I\ !

Reverse
0SMosis

Recovered
phosphate
product

Agricultural
application

- High water,
quality

Industrial

Figure 1.Treatment process diagram for CS4

Deliverable 5.7 - Report on the technical results from the implementation of WP5 — input for interrelated WPs 15



water
mining

3.1. Technical results of the implementation of Subtask 5.1.2
“Design & construction of demo plant for CS4”

3.1.1. Design and construction of nanofiltration (NF) and reverse
osmosis (RO) units

3.1.1.1. Membrane bioreactor effluent characteristics

The exact analysis of MBR effluent is very crucial for the designing of all the pilot systems. Therefore,
at the first two months of the project (M1 and M2), samples from the outlet of MBR of Larnaca WWTP

were taken and analyzed by Larnaca, NTUA and external laboratories.

Table 1. Composition of MBR effluent of Larnaca WWTP

Element Symbol Unit Value

Sodium Na mg/L 490
Potassium K mg/L 43
Magnesium Mg mg/L 61
Calcium Ca mg/L 149
Boron B mg/L 0.67
Chloride cl mg/L 890
Total Phosphorous P mg/L 1.52
Total Nitrogen N mg/L 10.4